555 Capitol Mall, 10th Floo P: 916/444-1000
D o w N E Y B R A N D Sucromenlfo, Cg\ 95814 I' F: 916/444-2100
ATTORNEYS LLP downeybrand.com

Melissa A. Thorme
mthorme@downeybrand.com

March 21, 2006
ViA U.S. MAIL

John H. Robertus, Executive Officer

San Diego Regional Water Quality Control Board
9174 Sky Park Court, Suite 100

San Diego, CA 92123-4340

Re: Fallbrook’s Comments on Tentative Order No. R9-2006-002
Client-Matter No. 34662.00004

Dear Mr. Robertus:

On behalf of the Fallbrook Public Utility District (Fallbrook), we would like to provide the
following comments on the draft NPDES permit and waste discharge requirements for Fallbrook
in tentative Order No. R9-2006-002, and also to incorporate by reference the comments made by
[...]
will be granted and of a date that would work for your staff to meet either in person or via
telephone to discuss our comments further.

Respectfully submitted,

DOWNEY BRAND LLP

739371.1

Electronic cc to: Victor Vasquez, SDRWQCB
Joe Jackson, FPUD :
Robert James, General Ceounsel for FPU

DOWNEY |BRAND

ATTORNEYS LLP



ATTACHMENT A



CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD
REGION 9, SAN DIEGO REGION

TENTATIVE ORDER NO. R9-2006-002
NPDES NO. CA0108031

WASTE DISCHARGE REQUIREMENTS
FOR THE FALLBROOK PUBLIC UTILITY DISTRICT
WASTEWATER TREATMENT PLANT NO. 1
DISCHARGE TO THE PACIFIC OCEAN VIA THE OCEANSIDE OCEAN OUTFALL

The following Discharger is subject to waste discharge requirements as set forth in this Order:

Table 1. Discharger Information

Discharger Fallbrook Public Utility District
Name of Facility Wastewater Treatment Plant No. 1
1425 South Alturas Street
Facility Address Fallbrook, CA 92028
San Diego County

The discharge by the Fallbrook Public Utility District from the discharge point identified below is subject to
waste discharge requirements as set forth in this Order.

Table 2. Qutfall Location

Discharge Effluent Discharge Point Discharge Point Receiving Water
Point Description Latitude Longitude B
001 POTW Effluent 33°09’ 46" N 117723 29" W Pacific Ocean

Table 3. Administrative Information

This Order was adopted by the Regional Water Board on: April 12, 2006
This Order shall become effective on: June 1, 2006
This Order shall expire on: June 1, 2011

The U.S. Environmental Protection Agency (U.S. EPA) and the Regional Water Board have classified this discharge
as a major discharge. :
The Discharger shall file a Report of Waste Discharge in accordance with Title 23, California Code of Regulations,
not later than 180 days in advance of the Order expiration date as application for issuance of new waste discharge
requirements.

1T IS HEREBY ORDERED, that this Order supercedes Order No. 2000-012 except for enforcement purposes,
and, in order to meet the provisions contained in Division 7 of the California Water Code (CWC) and regulations
adopted thereunder, and the provisions of the federal Clean Water Act (CWA) and regulations and guidelines
adopted thereunder, the Discharger shall comply with the requirements herein.

1, John H. Robertus, Executive Officer, do hereby certify that this Order with all attachments is a full, true, and
correct copy of an Order adopted by the California Regional Water Quality Control Board, San Diego Region, on
February 8, 2006.

TENTATIVE

JOHN H. ROBERTUS
Executive Officer



CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD
REGION 9, SAN DIEGO REGION

TENTATIVE ORDER NO. R9-2006-002
NPDES NO. CA0108031

- WASTE DISCHARGE REQUIREMENTS
FOR THE FALLBROOK PUBLIC UTILITY DISTRICT
WASTEWATER TREATMENT PLANT NO. 1
DISCHARGE TO THE PACIFIC OCEAN VIA THE OCEANSIDE OCEAN OUTFALL

TABLE OF CONTENTS
I Facility InfOrmation ....cc.cceeiieeenreieeceneecctnteantint sttt s ssaass e s e e et e e enesresnes e esnnenac 4
II.  FANIIES covoovrieiere e e et ee et s e st e est e e s n e s et s e e s d e e e st e eaesasd s beatesabastennsesrenateanaensesneesssensasnennns 5
ITI. Discharge PrOhiDItiONS ........coerrirerieiieiieteieeiiteiest e sre e e e saa e e e s ses e e besabesasestes e eanesanessesnasianans 9
IV. Discharge Specifications and Effluent LIMitations ...........cc.ccuvviiinevecnecnnnnninnnereneeeesesesnnss 11
A, Discharge SPecifiCatiOnS.....ccoeeuertinuirierunrecec ettt snesnesnene 11
B. Effluent Limitations and Performance Goals..........cccoeeeimininmirsnsnsnccccicecnnssenee 12
V. Receiving Water LIMIEALONS .....o.viieeirreecreeieercm oo ettt si et asb bbb s bsbess bbb e snene 21
A. Bacterial CharaCteriStCS.....coieerermreeieietetetectieereteeetestt e oo ses s assneeseesssresaeees 21
B. Physical CharacteriStCs. ... ..cccuvueertentrrtentetrtetetiertintnece e sttt 22
C. ChemicCal CharaCteTiStICS . .eeumereereeretrerrstertesrestesiae et e st e s e sressessessersesssssaseeseeseesenaeraenaenas 22
D. Biological CHAraCteTiSHICS .. .. vecueeerieiisiisiisireinsins rres e eeeaiesssressssssnssessesssssssssssnssesseesensesaen 23
E. Radioactivity
WL PTOVISIONS .eutieteteiteetereriissotestastsisesseesassson s saaassat s et sas e et aaaes st auarsarsasasesasssassssssesasstsstsstseasasensenssessessess 23
A, Standard PIOVISIONS.......coucieiciitriteameasecsesceaaeaecseese s st aas e rsesses s e e e et ettt sanansassensansens
B. Monitoring and Reporting Program ReqUir€ments..........ocovveeerscrcrsenrerserieseereseissncneereesnas
C. Special PIOVISIONS ..iiiiviiriciiiiiiiicii e s e st s
1. ReOPENET PTOVISIONS ...ccvivieicececcicics sttt an
2. Special Studies, Technical Reports, and Additional Requirements
a. Treatment Plant CADACILY .....cvcveeerreerererereremsessssreatessssssssssasessssssossnsnsasessnassssssssassesns
b. Spill Prevention and Response Plans ...
c. Spill Reporting REQUITEMEDLS......cccoverureriientetestiiriireresssressrssere s s sre e sersesseeese
d. Sludge[Biosolids] Disposal Requirements
e. Sanitary Sewer Systems and Sanitary Sewer Overflow Reporting Requirements ..... 28
f. Pretreatment PrOZIam... ..ot ceesreecieeseeseeeece e et esee st esseeseesseensnseasssanes 29
g. Toxicity Reduction Evaluation (TRE)........cccoccciviimeninencaieenreececceeneeenennenens 31
VII. Compliance Determination and Enforcement Provisions ... 31
A. Average Monthly Effluent Limitation (AMEL) .......cccccvviviviineinineccrenreresecseenenens 31
B. Average Weekly Effluent Limitation (AWEL) ..o nneisreeseesreseeseees 32
C. Maximum Daily Effluent Limitation (MIDEL) .......cccooetriimnienrineniaenreiasirsieseesaesearearesesseas 31
D. Instantaneous Minimum Effluent Limitation........c.cccceevevivrinrininieivrnenenenesenesnesnessesneens 32
E. Instantaneous Maximum Effluent Limitation.............cooooiriviiienesese e seeseesie e 32
F. Six-month Median Effluent LIMItAtION .......ccooiiveiniiiiinreierieis et seeseseeenreseenas 32

ANVN ALITIDOVA
AWVYN FALLIAYAd

JOO(XXXXVYD "ON SEAdN
XXX-XXXX-XX "ON 3940

1-5007 :00ISIOA



G. Mass Emission Rate

H. Percent REMOVAL ........oiiiiirioimieeianieericiieeeniiniiiesessttnssissesssstenssesseesesasssnssnsssnssessssnsnsnesenrrne
I. Ocean Plan Provisions for Table B CONStILUENLS. .........cooiieieiiiieeneeeieiieeerreornreenneeessreeseees 33
J. Receiving Water Sampling Protocol ..........cccoovvivinininiccce e 36
K. ACULE TOXICIY ... ieceeereieeeieiiriteies et e stsseea e e resee s be st st s b st et e e s e et s e e e e eae e nanens 36
L. CHIONIC TOXICITY .c.ueeuiiirsiiieiersesesseseestssescseess st et estesesestestsrsssa e aacesesresresrt srense s e naeenenaseseesasan 37
M. Bacterial Standards and ANALYSIS ......cceeeeerriveieeiineieerers e vsensee e e sttt snnnn et i 37
N. Single Operational UPSEL ........ccciiiiiiiiiiinteir et sttt s s e e s 38
LIST OF TABLES
Table 1. Discharger INfOrmMation ..........ocoiiiirirmi ettt e sae st esteeees 1
Table 2. OULFAI] LOCAHON ceecvvviiiiiririireeccritserirresressteeeessssssessstesssssssssssssbeeransersrsnsesassnsesassnsesensssesssossssennnsn |
Table 3. Administrative INTOrMALION ............ocivveerriieerirrrtir s s st e e e cereeretesasseesesssssessssseesssssnnsssssssssnans |
Table 4. FaCility INfOrMALION ......c.ooveeieriiiireeiii sttt st eees e e ne e ae e e e e ere see s cecceinan 4
Table 5. Basin Plan Beneficial Uses of the Pacific OCEAN..............ccoocveiceeeenricieccreeereeenecerneesienssneesnrresen 7
Table 6. Ocean Plan Beneficial Uses of the Pacific OCEaN ........c.vcouevvreeeeeeeeeeeeeeeieceeiee e 7
Table 7. Effluent Limitations Based on Secondary Treatment Standards ............cocveieinvrevsirereereeseenees 12
Table 8. Effluent Limitations Based on California Ocean Plan 2001 ........coooiiieeeiiiiiiieee e eeieens 13
Table 9. Performance Goals Based on California Ocean Plan 2001 ..........oooooiviiiinnviviineeeiereseeecesneee s 14
LIST OF ATTACHMENTS
ALtaChMENt A — DEfiNItIONS .. .oiiiiiieeeeireeeeiiereecire s e ercrre e se e e iare e s s bbes s beeessseseossnaetetsssssssssssnsnnress A-1
ALACHMENE B — AP ...ttt et et ettt a e st nanebe e B-1
Attachment C — FIOW SCREIMALIC vo.vvvvuvevirieiieeceieciecite e ee s bes st e esenressneess e eressrrnrennrnseenresnnes C-1
Attachment D - Federal Standard ProviSIOnS ......c....vocviceoeiieeeceeeeeeee e ettt sn e s s ese s D-1
Attachment E — Monitoring and Reporting Program (MRP}.......ccocoiniiiiiiirire e rrencieseene s E-1
FENT 7 Tol Y1155 LA S 0 el BN o 1= =1 USRI F-1
Attachment G — Dilution Model INFOIMation ........c..eevveeimeeiceeeiiccieieee et cevvsrees i tsesns e ersnssssessnses G-1

HAVN ALTTIOVA
VN FALLINYdd

XXXXXXXVDON SHUAN
MXX-XNXXX-XX ON ¥4ai0

1-600T :UOISIAA



FALLBROOK PUBLIC UTILITY DISTRICT
WASTEWATER TREATMENT PLANT NO. 1
ORDER NO. R9-2006-002

NPDES NO. CA0108031

I. FACILITY INFORMATION

The following Discharger is subject to waste discharge requirements as set forth in this Order:

Table 4. Facility Information

Discharger

Fallbrook Public Utility District

Name of Facility

Wastewater Treatment Plant No. 1

1425 South Alturas Street

Facility Address Fallbrook, CA 92028
San Diego County
Facility Contact, Title, and Phone Jos. F. Jackson, Chief Engineer, (760) 728-1125
P.O. Box 2290
Mailing Address Falibrook, CA 92028
San Diego County
Type of Facility Municipal POTW

Facility Dry Weather Design Flow

2.7 million gallons per day (MGD)

JAVN ALITIOVA
HWVN AALLIWAAd

XXXXXXXVD ON $30dN
XXX-XXXX-XX 'ON 3540

[-§K)T, UQISIIA



FALLBROOK PUBLIC UTILITY DISTRICT
WASTEWATER TREATMENT PLANT NO. 1
ORDER NO. R9-2006-002

NPDES NO. CAQ108031

I1. FINDINGS

The California Regional Water Quality Control Board, San Diego Region (hereinafter Regional
Water Board), finds:

A.

Background. The Fallbrook Public Utility District (hereinafter Discharger or FPUD) is
currently discharging pursuant to Order No. 2000-012 and National Pollutant Discharge
Elimination System (NPDES) Permit No. CA0108031 which was adopted on February 9, 2000.
FPUD submitted a Report of Waste Discharge, dated August 13, 2004, with subsequent revisions
and supplements, in application for a NPDES permit renewal to discharge up to 2.7 million

gallons per day (MGD) of treated wastewater from the FPUD Wastewater Treatment Plant No, 1.
The Regional Board acknowledged receipt of the application on October 4, 2004 and notified
FPUD on February 18, 2005 that review of the application was complete.

Facility Description. FPUD owns and operates Wastewater Treatment Plant No. | (WTP1), the
FPUD land outfall pipeline, and the FPUD sanitary collection system, hereinafter FPUD
Facilities. FPUD pr0v1des for the collection, treatment, and disposal of wastewater generated in-
the community of Fallbrook, with an approximate population of 25,000, which represents a
portion of FPUD’s drinking water service area. Wastewater treatment at WTP1 consists of
preliminary treatment by screening and grit removal, primary sedimentation and scum removal,
biological treatment using activated sludge followed by secondary clarification, tertiary
treatment by coagulation and flocculation followed by sand filtration, and chlorine disinfection.
Typically, all wastewater entering Plant No. 1 is treated to full tertiary treatment with
disinfection. Sludge from the secondary treatment processes at Plant No. 1 is aerobically
digested, then dewatered by a belt press or, if the belt press is inoperative, dewatered in sludge
drying beds located within the WTP1 property. Screenings from the headworks and solids from
grit removal are trucked to a local landfill. FPUD contracts with a private company for
composting of dewatered sludge to Class A requirements for land application. During the period
1999-2003, approximately 15 to 32 percent of the tertiary effluent from WTP1 was distributed as
recycled water, the discharge of which is covered under separate waste discharge requirements.
Treated wastewater from WTPI that is not distributed as recycled water, hereinafter referred to
as effluent, is discharged to the FPUD-owned land outfall pipeline which conveys the effluent
approximately 14 miles from Fallbrook to the Oceanside Ocean QOutfall (QOOQ) at the City of
Oceanside’s La Salina Wastewater Treatment Plant site. FPUD has an agreement with the City
of Oceanside to discharge effluent through the OOO at 4 flow rate of up to 2.4 MGD on an

annual average basis. FPUD’s effluent commingles with discharges from City of Oceanside, US

Marine Corps Base Camp Pendleton, and Biogen IDEC Pharmaceuticals Corporation. The
combined discharge enters the Pacific Ocean, a water of the United States, at Discharge Point
001 (see table on cover page). Attachment B provides a map of the area around the FPUD
Facilities. Attachment C provides a flow schematic of the FPUD Facilities.

Legal Authorities. This Order is issued pursuant to section 402 of the Federal Clean Water Act
(CWA) and implementing regulations contained in the Code of Federal Regulations (CFR)
adopted by the U.S. Environmental Protection Agency (USEPA) and Chapter 5.5, Division 7 of
the California Water Code (CWC). It shall serve as a NPDES permit for point source discharges
from the FPUD, Facilities to surface waters. This Order also serves as Waste Discharge

HWVN ALITIOVA
AWVN FJALLINYEd

XXXXXXXVD 'ON SaddN
XIOCXXHX-XX "ON 3940

~ [ Deleted: Fallbrook Public Utility

District

Deleted: Fallbrook Public Ulility
District

" Deleted: Fallbrook Public Ullity

District

Deleted: maximum daily flowrate of
3.1 million gallons per day (MGD) and a

- { Deleted: s

1500 WOISIaA



FALLBROOK PUBLIC UTILITY DISTRICT
WASTEWATER TREATMENT PLANTNO. 1
ORDER NQ. R9-2006-002

NPDES NQ. CA0108031

. Background and Rationale for Requirements. The Regional Water Board developed the

. Water Quality-Based Effluent Limitations. Section 122.44(d) of 40 CFR requires that permits considered the factors listed in CWC

Requirements {WDRs) pursvant to Article 4, Chapter 4 of the CWC for discharges thal are not
subject to regulation under CWA section 402.

£3
88
@]

24
okl
><><
% 58
ik

requirements in this Order based on information submitted as part of the application, through
monitoring and reporting programs, and other available environmental information. The Fact
Sheet, Attachment F, which contains background information and rationale for Order
requirements and other provisions, is hereby incorporated into this Order and constitute part of
the Findings for this Order. Attachments A, D and E are also incorporated into this Qrder.

California Environmental Quality Act (CEQA). This action to adopt an NPDES permit is
exempt from the provisions of the California Environmental Quality Act (Public Resources
Code, Chapter 3, Division 13 commencing with Section 21100} in accordance with Section
13389 of the CWC.

Technology-Based Effluent Limitations. The Code of Federal Regulations (CFR) at 40 CFR
Section 122 .44(a) requires that permits include applicable technology-based limitations and
standards. This Order includes technology-based effluent limitations based on Secondary
Treatment Standards at 40 CFR Part 133. A detailed discussion of the technology-based -
eftluent limitations development is included in the Fact Sheet (Attachment F). .

Deleted: The Regional Board has

include water quality-based effluent limitations (WQBELSs) to attain and maintain applicable f:;l?l‘r’:;ﬁ:lm establishing these
numeric and narrative water quality objectives to protect the beneficial uses of the receiving :

water. Where numeric water quality objectives have not been established, 40 CFR 122.44(d)

specifies that where reasonable potential exists. WQBELs may be established using USEPA

criteria guidance under CWA section 304(a), proposed State criteria or a State policy interpreting

narrative criteria supplemented with other relevant information {as required under 40 C.F.R.

§131.11(a)(2)), or an indicator parameter.

. Water Quality Control Plans, The Regional Water Board adopted a Water Quality Control

Plan for the San Diego Basin (hereinafter Basin Plan) on September 8, 1994. The Basin Plan